



PHYSICIAN'S ORDERS

ORDERED		ORDERS	TIME ORDER NOTED
Date	Time		
		PRE-RENAL BIOPSY ORDERS	
		1. Admit to OPC – Renal biopsy	
		2. IV fluids – normal saline at KVO rate	
		3. CBC, PT/PTT, BMP	
		4. Desmopressin (DDAVP) 30 mcg IV upon arrival	
		5. Diazepam (Valium) 10 mg PO 1 hour before procedure	
		6. Consent for Ultrasound guided renal biopsy placed on chart	
		7. NPO except ice chips	
		POST-RENAL BIOPSY ORDERS	
		1. Transport patient back to OPC	
		2. Collect all urinary output	
		3. Keep patient NPO until voids – if no blood then may have regular diet	
		4. Keep on bedrest X 6 hours – May elevate head of bed to 45°	
		5. Repeat HCT in 6 hours – call Dr. Dunn with results.	
		6. Hydrocodone 7.5 mg / Acetaminophen 500 mg (Lortab 7.5) 1 tablet every 4 hours PRN for pain	
		7. Promethazine (Phenergan) 12.5 mg IV every 4 hours PRN for nausea and vomiting	
		8. When patient arrives at OPC, BP every 30 minutes X 2 hours & call MD if SBP drops <100	
		9. After discharge, no nonsteroidal anti-inflammatory drugs / aspirin for 1 week	
		Dr. Dunn	

▼ Addressograph / Patient Label ▼



RENAL BIOPSY ORDERS